4

?

\

BODY WORK AND TRIM ASSEMBLY

*

BOLENS 18 HP TRACTOR




MODEL 5018H

REF.  PART . ~ NO. REF..  PARTY : NO.
NO., _ NO, . DESCRIFTION REG'D NOD. ‘- NO. DESCRIFTION o HAEL'D
1 1747834 Seat.......... et 35 = 1107282  Flat Washer, 5/16 . ............ .
2 174115 - Sagtsuppor . oaaeeiaee s 38 173112 GrllleScreen . ... .. .. :

37 1735308 Flangolocknul . .....ooviiiiinns

3 = 1100255 FlatWashar, 3/8 .. ...........oo.
1100768 Hox Hd. Scraw 5/18-18x 1-1/2 . ..

4 1734288 AdjustingKnob ... .............

g

5 1733980 Epring .v.cccvninnnranins eaaais = 1186383 Flange Locknut 3/8-18 .,
6 1735125 Nut&hWaaher...........0....... » 1188345 FIangaLonkScrwS#B—‘lﬁxaﬁ )
7+ 1158229 Nuot, 1/4-20 ......... ieariiiaeen . ITIE340 Plvot .. .o ciiirncrnnernnanann .
8 = 1100241 FlatWeshar, 174 ........ 1728072 PushMNut........covviinienivnns
4 1734515  Actluator Bracket.......i......-. 1750832  Fander Decal LH.. ... ooeenoan e,
10 « 1110407 Locknub, SA16-18 ... ... 00 cand . 1728772 PopRAlvelt3MBx 1/2.............
11 1185418 FlatWesher,............. 17228 Clp............ bdtesieeaaan s
12 1750280 Instruction Decal .............. P 1727127 Latch v e e e iiiiiaes s

1748718 Instruction Dacal ...............
1750833 FondarDecal RH. ... ... ...
1748339 FootRestPad ...........ccveeei

19 = 1100262  Cotter Pin, 3322172, ..ol e
15 1735265 Swivel Block. ... .. ..ireiaoas
17 = 1156087 Carr. Bolt, /420 1/2 .. ..... ..

18 » 1188130° Carr. Bojt, /8182 1-14 ... ..., 1736565 FaotRestLH. ..............
1% 1748574 Fander Asgambly ............... 1725815 Refllector ..... devrnan e amaaaas
20 1736568 FootResiRH. ........... beaaeas 1726032 Trim ... ..ol iieii i ian, vrarana
23 1749566 Hood & GRHle................ 17498680 Instrument Panal Decal..........
24 1748TOF  QrileDecal......icii el 1188020 Thd. Cuttlng Screw 5-2Z x 478 ...
25 = 1186332  Fl. Screw 5ME18x 1-14 ...... . 174B081 Lanse ..........van. e eedeeea e

1748080 LightHOuBINg ... veveernranennns
1748572 Self Thd, Screw 10-18x 1/2......
1735223  Spray Paint [Whita)

1736798  Spray Paint (Dark Greant

PO b i R b ik R ek B ok ok B3R R ot e B e e fe -

26 » 1185391 Flange Locknut, 5/18-18........ .
27 1736341 PivotRod.............. Craiae

32 » 1186320  Flange Lock Screw 5!15-15 X34
33 1repTR  LH. lnduntiflc&tiun Dacal........ ’
34 1748708 B.H. Indantification Decal ,......

.ul.n.n_l.@n_l..l._l-l._l-l.ru-n._n.h.h#--l-l--l-*hlh-l-l '
ZZNCBEENERLBREESRARE2

. : s Cammon Hardware-Furchesa 'Lﬁcnlly {Grade 5 whare
e applicabia} )




BQLEHS 18 HP TRACTOR

'SEE PAGE 16
FOH BREAKDOWN




MODEL 5018H"

S =9 _
REF... FART NO. AEF. PART ND. .
NO. ~ NO. DESCHIPTION REQ'D ND. NO, ‘DESCRIPTION REQ'D .

1 1806648 Spring .............. . 1 44 1701055  Flat Washar, 3/8 ........... Chea 4
2 172916 Strap....... iraeiaeereas vamaemes 1 45 » 1733388 Hex Locknuf, 3/818............. 5
3 1749484 Fug! Tank [Incl Raf. No. 4} 1 48 1750826 . Rear Mount Supporl ............ 1
4 1748758 ‘FuelTank Cap...... berbmanaaenn s 47 1724822 Exignaion Spring -.............. 1
5 1750844 Shield Ass'y -Heat . .......0..... 1. . 45 ¢ 1100062  Hex Screw, 3/8-16% 2-1/2 ....... i
& 1185712 Screw Thd, Cuttiﬂg Ne. 10-24 ' 40 172Far8 ldlerPulley ... ... oo i 2
T2 o e vaae e e ] JE0 1186210 | Flange Screw 1/4-20 304 ... ... 4
¥ 1744400 Shiuld Asumhly -Heat.......... 1 51 1725069 MNylonWashar ... ..ol 2
8 1728587 SnapBushing ................ e 3 E2 1733359 SpECer .. ......ciaiicaiiiisiiaan 1
10 1727491 FuelLina Filtlar....... Gt iaeaaaa 1 52 1744448  Idlar Arm Assambly ... ... 1
11 1723474 | HoseClamp ..o.ovvvninn. denas -1 54 1742628 TPTO Belt (Malchad Setol 2} ..... 1
12 1718029 Shut Off Vaive ... .. . 1 55 1185889 SnapRIng.......cooiiiiicns PN 2
13 1724942 Fuelling ... . oviiniinrioinans 1 56 1744379 PTOSheava . ... ..o0-aeevinnies 1
14 1750887 HaseClamp ..........ocoeanonns 4 57 1725087 Ball Double Sesl Bearing ........ 4
15 1734841 Fuelling.........coovivnroiann 1 S8 1742834 PTOShaMt............... e 1
18 1725856 _Raar Mount...... G eiiiaaaaaaes 2 58 1745908 FrontMount Bupport........... . 1
A7 1748357 GrassShield. ... .o iiiiiian 1 80 = 11868388 Flange Nut 1/4-20 . ........i ... -s 4
19 1736348 Shield Asasambly - Heat .......... 1 61 v 1186347 Flange Screw 3/B-16x1......... a
20 1105678 :Plug, Sq. He Pipe [Dramn) ....... 1 62 1744408 EngineMount ........... 1
21 1738485 Capscrew, TA&20x1-3/4 ... .. 1 63 1745807 EngineSupport. .. ... eieen 1
22 1T13233  WEIhOF. .. .. e i aaaas 2 &4 11B5B85 ‘WoodruH Kay, 3118 25/8 . ....... 1
23 17418017 Washer......... eerieramana s 1 65 TT48411 Bushing.........coeiiiaiiaaa-n 1
24 t7a4801 Cluich Assy  a-eeaaeeen 1 €85 = 1186308 Flanga Lock Capscrew 1/4-10 %
35 » 1100244 Luckw“hgr rZ7a] B 1 ) 8 1 . 12
38 1724836 Universal Joint Assembly........ -1 67 1750835 Henger As&ambly A.H, - 1
20 1F3BMC FrontMount . ... 1 66 1750834 Hanger AssemblyLH........ ... o1
a0 1185047  FlatWasher 3/8 x 1-0/B...... AR @8 e 1100243 Lock Wazher 378 ............ 4
34 1708034 Key, 14 x14x1/2....coinnnt 1 ) 70 1740344 Heat Shleld Gasket. .......... suen 1
35 * ‘Kohlar Engina, 18 HF (Madel 71 1748712 PTO GuardAssy .............. . 1
KT1a0G8 - 24518) . 0o ciisinnnnnn s 1 72 » 1186345 Flangae Hd. Scraw 3/8-16 x 3/4 ... 12
3G 100276 WoodruM Key, 14 x7/8 . ..., . 1 73 = 1188283 Flange Hd. Nut3/8-16........... 20
a7 = 1100048 Cap Screw, 3/8-16x1........... 4 74 + 1186331 -Hex Hd. Scraw 5M18-18 % 1 2
38« 1110N08  Locknut, 1/4-20..... ... ... 1 75 1744451 AnchorSpring.................s 1
38 1737418  Set Screw, 5M16-18x 374 ..., ... 2 76 1703073  Flat Washer......... iarbrere s AR
A0 1746503 FaR .. vvevecuiarrnirenrens Y T8 1743683 Elbow 45" ... .. ..o ey 1
41 1745827 DriveShatl .. ... oo e 1 79 1700224 FlatwWwasher.............. pasians AR
42 » 1100807 Capscrew, 1/4-20x2......... 1 A0 « 1110844 Hax Screw 3/8-16x 3-1/4 ....... 2
43 1736100 Driva Shaft ....... frrraiare e 1

= Common Hardwara Purchase Lacally (Grade &S where ap plizapla)

{Order Paris From Your Authorized Kohler Engine Dealer '.

D4




BOLENS 18 HP TRACTOR

© TORGUE TO

I ,26-30 FT. LBS.
2

HYBRO AND TRANSAXLE ASSEMBLY




MODEL 5018H

PART NO.

REF. PART _ NO. REF.
N, ND, . DESCRIPTICN REQD NQ. NO. : OEICRIPTICN REQD
1 1728450 Fillter...........eeveuennns VU | 32 1733884 Screw, Flange 5/16-18x4.00..... 4
2 1734345 Maniole, FHler .....oooiiiveen.. 1 (33 1800338 Shim,.......... fearraeraraiiens AR
3 1744406 Tube Assembly, Return,......... 1 34 1720497  Spacer, Tubufar................. 1
4 1749855 Tube Assembly, Pump to Valve 1 a5 VIBST30 Race Throat................... . &
5 1745147 Eaton Trina. Model 11 (Sea Page 38 1165729 Bearing Thrust ................. 2
20 far Breakdown] . ...o.veeian.s 1 37 1T2¥837 GBearing. MNeedla................. 4
B 1185737 Elbow B0 ... ... 2 38 1747062 Axle, RH ............ ...l 1
7 = 1100770 Scrow, Hex Hd, Cap 3818 38 1100281 Key, Woodrul ............. P 2
E 7 7 N 4 40 1188010 Bemrng, Meadie................. b4
B * 100243 Washer, LOCK 38 ovrrvirivneee. 21 41 1188002 Race, Thrust....... R 1
8 TIBB4B4  Connactor........ccoeeveenennns 1 42 1729258 Gaar Assembly, Gluster ......... 1
10 . 1729264 Tube Assembly, Suction ... . eeee 1 43 11B5882 Seal Oil................ deeiaaas 1
1 1724380 EIBOW. B0 ..onrneririrnennnes \ 1 44 1187131 Bearing, Needla............ |
12 1730374 Washar, Shim (00S)............. AR 45 1724079 Gear............ e veee 1
13 1730375  ‘Washer, Shim 015 ....... v AR 46 1100276 Key WoodruH ...l )]
14 1729531 Gear, Bevel Plnlon 18T ...... — 1 47 1100279 Key Woodruft ...l 1
15 1720558 SDACHr c....iiiiiriieieienan.. 1 48 1726257 Shaft Assembly, Pinion, .,....... 1
16 1741832  Screw, Hex Hd. Cap 1/4-20 x 5;;3 1 49 1185764 Bearing, Throst................. 1
1T 174TO0RE Housing, Transaxle ...... fiaaman 1 1185774 Bearing, Mesedlo................. 1
18 1724092 Dipstick ... ... coiiieaai.. .1 51 1747074 Cover, Transaxle RH............ 1
19 1724090 Tube................ e eraeeann .1 52 ¢ 1100047  Screw, Hex Ho. Gap 3/6-18 x 1-
20- 1733103 Pin, Dowel5A6.......... ceaaas .2 12 e 17
27 » 1188459  Nut, Hex Lock 5/16-18 Grada 8 .. 4 53 1185295 OliSeal .,..... emeaneeaaes R 2
22 1728645 Cover, CiMerential ..............0 1 54 1747084 Cover, TransaxleLH. ........... 1
23 1T26EA6  Gear(A). ....ivuiiiiinnianiiae.. 2 85 14706 AxleLH. .......cooooaiiiiaan 1
' 1752094  Gear (B)......... e aae e .2 56 1721989 Conngclor............. eirieas 2
24 1185889 Ring, Retaining ....civuviiiiinas 2 87T 1721821 Coupling ....... 1
25 1185630 Plug, Pipe .....coiieeieiiii.. 1 56 » 1185345 Flange Lock Screw 3/8-16 x 3/4 Z
26 1M11MBR Pin, Dowsl 378 .. ovv v tensirsanas - B 50 « 1724370 Contre!ShattSesl ...vvnvivnrans - 1
27 ITIMEBE  PINlOn {A) .covrnnrinirrnneenns 2 60 1724376 |InputShaftSeal.................. 1~
1752005 Pinlon{B) . .ovreiiiiiaraernannas 2 81 1724377 GrassShield..... ...oiveiieirnes 1
* 28 1118808 Ring, Retaining ................. 2 62 1745854 Tube Aszsembly, Filter to Valve ... 1
29 1727841 shaft-Plnlgn., ., ....... trreseanas 1 63 1705003 Shim{0ZB)............00vnnee;. AR
g 1729972 Carrier, DiFferontlel .. ........... 1 Ml 1728407 Sealant...........c.cccvivvninans AR
31 1720280 Gear, Axle4TT...... 1 :
- G—:;-mrnan Hnrdwaumchu.a Locally [Gmda 5 where ' [A) Serlal Mumber 01001¢1 thru 0100735 .
applicable. : (B} Sorla) Mumber 0100736 and Iater




BOLENS 18 HP TRACTOR

W,

@i

REF. PART ¥ NO.
NO. NO. DEBCRIFTION REQ'D
1 MTHIEATD GBrlpP...coviiiiiimcienrnnne e 1
2 1749014 Lever LIM ... ... ciiernneeea 1
4 185271 Pin,Roll 7/32x1-1/8............ 1
4 172471 ClaMP...cvrvarrtinsssnnrirrnnas 2
& 1115815 Scraw, Phil. #d. No. 10-24 x5/8 2
8« 11BBN6  Screw, Hox Hd. Flange Lock 1/4-
. b~ 2
T 1116854 Ring Retalning ......concveeure- 2
8 1185726 Bushing.......... 2
D 1749858 Valve.............oceciiiiinanas 1
1751208 Repiacement Seal XKit ... ...t 1
10 + 1166380 . Nut, Hox Flange Lock $/4-20..... 2
11 1754374 Link, Connactor ................ 1
12 ¢ 1185850 PiIn, Sotter S84 x 34, . ..., - 1
13 17496853 ClavizPin, Roll 14 x1-172....... 1
14 11858385 Locknut Mo 10-24 .,..00iheenen 2
15 I7I7883 Conneclor........ocovvecvncnns ]
16 1733882 Assembly, Hose,........... ieaes 1
17 1719179 Hose Assembrly, Cylinder ........ 1
18 1747510 Shaft Asgembly, Lift........... 1
18 1805345 Tie.Cabla........ 3
20 1185803 - Elbow, 45 ................. 1

« Common Hardware Purchase Locally (Grade 5 whare applicatlel

D-7

@

T,
CYLINDER ASSEMBLY :
=5
“'—'—-—
SN
3
Pl |
,f"
@@,@- A
ﬂ 0 "
- #2
- f:':?}f{- ‘~~ ;ﬁ'—"li
:-._‘#‘:;;, 4i
L
LT T
I e
e 1]
-~ wﬁ/ g
Lo ¢
v '/
REF. PART NO.
NO. NO. DESCRIPTION REQ'D
22 1B5TI® Elbow, 80 ..., e 1
23 1747512 Pin, Cyl. Rod ..... e eraaeeaaas 1
24 118803  Ring, Ratalning ......oovvvuvan, 2
26 1724703 PIn.Cyl. Anchor ................ 1
26 = 1708042 ‘Wakher, Flat 3754 ., .......0hh 1
27 . 1185816 Washer............. i AR
28 1185902 Elbowds® ...... e aaaaraaaaaa s 2
34 1724388 Tube Asmombly, Hydraulle
Cylinder ...........oiiiiianan. 1
35 1118735  Ring, Internal Retalning ....... e
28 1195288 Seal OB........................ 1
37 1188018 Ring, Back VP . ovovvvinianinna 1
W ONMTISS O-RiNg......ccvimmrinrnrnrannns 1
a8 1724511 Hoad, Cylinder...........cceueen 1
40 1186018 Aing. Back Up .................. 3
41 1BBMI7T O-Ring................ 2
42 1T4T043  Rod Assembly Hydraulic Cyllndar 1
43 188278 Plug.Pipe................. PO 2
44 1747506 Cylindar Assambly, Hydraullc
{Inc. Rel. No. 34 thru43) ........ 1
45 1113527 Ring, Retalnlng ................. 2




MODEL 5018H

H .
' +
REF. PART | ;o NO. REF. PART NO.
"HO, NG : DESCRIPTION - REC'D NO. . NO. DESCRIPTION “REQ'D
' - 7 : . '

1 Socket Hd. Capscraw 5/16-18 x 1- 12 1744158 Drive Pin (Incl-Ref. Na.4) ...... 1
374 {incl. with Ref. Noi 4) ........ 1 13 1724376 Oil Seal {Incl. Rel. No. 9} . ... .. 1

3 1724376  Oil Séat [incl with AAL No. 4).... 1 14 1744185 SquareSeslAing ............:. 1,
4 1744188 Charge Pump Kit (Incl. Ref. Nos. 15 1744160 " Input Shalt Sub Ass'y [Kayed) ... 1
S TN 3 - ) D 1 16 1744164 . Pump Aotor & Ball Ass'y. . ...... 1
5 1724375 Snap Flﬁng {Incl. with Ret. No. 4) 1 17 1744184 Cam Ring Assembly............ 1
6 1744155 Sq. Sedl Ring (Ingl with A, Mo, 18 1744176 Cam RinglInsert ............. .. 1

P PR SO 19 1744166  Pintle Assambly (Incl. Internal
7 1724377  Grass Shiald (Incl. with Ref. No. AR -1, - 1 H O S 1
4 .0 e eeiiias 1 20 1744177 . Motor Rotor & Ball Sub Assembly 1
8 1744157 Sq. Seal Ring{Incl. with Ref. No. : 21 1744010 Qutput Shaft Sub Ass'y......... 1
- L I P ———ant 1 22 -~ 1744180 Body Ass'y (Incl. Ref. Nos, 21, 24, .

9 1744154 Cover Sub Ass'y (Incl. Rel. No R . 1
1) ootk frnninnes rereean 1 23 1744178 - O-Ring Flug Sub-Ass'Y ........e |
10+ Socketl Hd,/ Capscrow 5/16-18 x 1- 24 1104340 Ball Bearing {Ouiput) ... ...... !
174 {Inci. With Ret. No. 8} ... ... 1 26 1724380 RetalningRIng................. 1

i
sCommen Hasdware - Purchasa Locally {Grage 5 where applicabla)

) _ 3,/ _ D-8

) : . ———




BRAKE AND HYDRO CONTROL ASSEMBLIES

. BOLENS 18 HP TRACTOR _




MODEL 5018H-

. REF. PART HO. REF. PART NO.
[[[v 2 NO. DESCRIPTION ‘REQ'D NQ. NO. DESCRIPTION REQ'D
1 « 1186347  Screw, Hex Hd. Flange Lock 3/8- 43 = 1733398 Locknut 378-16 .5 .o oneanlnnl T 1

B L T S ) £4 1722151  Arm, Spaed Contrel ... ..... ..., 1

2 = 1186345 ° Scrow, Hex Hd. F!anga Lock 378 45 734563 fin,Control .................e 1

. 16 x 3/4 . 5 46 1118802 Aing, Aatalning ..............c0s 2

2 1118608 Ring, Flatuiner b rar e 1 47 1720869 Block, Cushion .............. ... 1

4 1185802 Bearlng, Flanged...... U 4 49 1104435 Key, Woodml ................ ‘e 1

& 1747060 Bracked, Transmlasion Support 1 48 = 1107385  Washer, Flat- 172 ... . ... o0 - 1

. 5= 1183393 Nut, Hex Flange Lock 3/8-18..... 3] 50« 1110110 ph, Hex 17213 ... coeee i . 1
« T 1732381 Brake Assambly, Mechanlcai . ... 1 51 1185732 Ing, Retaining ... .... P ]

8 1729273 Disc Assambly, Brake ........... 1 §2 1720525 Waaher, Thrust ................. 1
10 = 1500805  Scraw, Hox Hd. Cap 1/4-20 x 3/4 2 53 1720523 Arm Meugtrallzer ................ 2
11 » 1186388 Nut, Hax Flange Lock 1/4-20... .. - 2 54 1720381 ‘Washer Thrust ......... ........ 2
13 = 1100348 Pln, Cotter 3/22x3/4......... P 4 55 1720828 Spring, Extnnaion ,,,,,,, bamaanns 2
14 » 1107382 Wesher, Flat 5/18 ..... Creasanian 5 56 1720708 Bearfng. i....;....ceirereencen . 1 N
21 1729213 Plake, Neutral ........ errrareans 1 87 1748136 Pedal A\nnﬂmbiy. Brake .......... 1
22 1737019 Brackat, Brake Shaft ........... 1 58 1728518 Pad, (27 I [ 1
23 - 1726445  Suppon Assambly, Neutral Plate 1 Ed 1120209 PIn, Roll3A6x34 ... i 1
24 1703052 Washar, Flat..........ooiiiiines 1 80 1715301 ThrustWasher ....... Cereeaaeana AR
25 1732388 Spacer, Tubular........ Preeeees 1 81 1705108 Washer............ e 1
26 » 1107282  Washer, Flat 378 .......... ... . 2 #2 1188248 Nut, Hex 7/1G-20........ trrreres 3
27 « 1510108  Nut, HexLock 3/8.............. 1 63 1726352 Lock. Brake ............. ... . 1
28 172612 RodEnd.................. 1 64 . 17286888 Grlp............ i eraeassanaiaas .
28 1747514 Rod, Speed Control ............ . 1 . 65 1726840 Spring, Extansion.............0s 1
a0 1185232 FPlnRoll 1A X 1-1/4. . 0ieennaa 1 68 » 1188247 Hex Mut, 1/2-20...... Prreeaiannn 1
3 1ETTS WoodruffKey. . oaanaai R | 87 1TSM0SB  FootPedal................... ih 1
42 1724827 Swival. ... ieanees terrrmaan 1 65 1747496 'Ext. Brake Arm ......... P 1
33 17467134 Shaft Assembly, Spead Gontrul 1 BY 17ATA  SleeVe.. ....... recnseerrrnannns 1.
34 1747508  Arm Amaambly ......c.eie i, 1, 70 = 1110907  Lock Nut, 5A6-18... ... Ceeaenaan 1
a5 1722957 Spn{:ar.,,u,,...,...1.,........... 1 73 17474957 - BrekeRed..... ok rddarreaae e 1
a8 1747513  Rod, Brake Control ... ........ .- 1 72 IT4AT487 CSpRcer . ... 1

-37 1747507 Block, Pivol .......ca i i 73 1748372 - BrakeRetum ................. e 10
28+ 1188258 MNut Hex 3/8-18........ ... ..., 2 74 1168258 Jam Nut, 5718-18......... crrness 1
40. 1748584 Arm Assembly, Braka .. .' S . 1 15 1738447 Speed Control Disg ............. 1
41 1732147 Pin, Drive Lock ..o o eniiin "2 78 1738482 Clutch ............... S, . 1.
42 1720612 Spring, Extension .. ......... P 1 Y7 1738483 Thd. Form Screw ,.............. 4 .

» Commen Hardware-Purchase Locally (Qrade 5§ whera
applicablal)
#

D-10




BOLENS 18 HP TRACTOR °

Torquato 70
o H R {86 Nm)

FRAME STEERING AND AXLE ASSEMBLIES

. .ﬂ/oé;ii“

D-11




)

S

.PART

REF. ) NO..
N, NO. -DESCRIPTION - REQ'D
1 1736880 Wheel, Steering ........... | .
2 1751470 Bolster . ........ ... veres 1
3 1708012 ‘Washer, Flat ... ............. 2
4 1723084 Baearing, Steering ........... 1
5, 1749836 Frame Ass'y, LW, ......... 1.1
& 1744346 FrontAxle. .. . ........o-- 1
7w 1186345 Screw, Hex Hd. annga Lock
. BB i 33
8= 118383 Nut, Flange Lock_-SfBﬂE.. ooo22
a 1715487  ThrustWasher.............. 2
10 1T470GT - Suppart, Seat. ...l 1
11 1168258 Jam Nut5/16-18 ..., PR 2
12 1748851  Panal AssYy, Instrumant ..... 1
15 & 1310108 Nut, Logh-3/8-18....... ... 2
16 1749657 Support Asa'y Battery & Gas -
. - Fank ............- e . |
17 17485688 Frame Ass'y. RH. ........... 1
18 . 1730692 Doubler. Rear ... ........-.- 2
19« 1115615 Maching Screw No. 10-24 x
17 : ER e 4
20 1724896 DrawBar.. ... ............. 2
21« 1100055 Scraw, Hex Hd. - 1/2-13 x 1~
. . 14 oooci e Headaaaaa 2
22 = 1100245 Washaer, Lock-1/2.......... g
23 1727898 UM Boit.......L i, 2
24 17286879 Hub Wheel .. ............... 2
25 1706599 SPACET . .ovvvnrenrcnsrnnnns. 2
26+ 11203200  Nub, Hox-3/4-10 ........... 2
27 . 1724718 VWheel Assembly ............. 2
28 _1TIBOBE Walve.................0000. 4
20 1732926  Tire, 23x1050x12........ . 2
30 0101085 - Boib Hub........cooevovooy. 10
3 1749895  Arm Assembly, Steering..... 1
a2 1733707 Spacer, Tubular ............ 1
23 1185846 Bushing, Flange ..... P 1.
a4 1740753 Bracket, Steering Suppart ... 1.
as 1185976  Fitling, Grease Thd. Forming 3 - .
36 11733442 Washer, Shim, ............. . AR
ar .1?:!3441 Gear, Stesring ......... PR |
a8 ‘1185849  Ring, Retaiplng:...;,. 0.0 1
g 1736464 Throttle Control ............ .1

MODEL 5018H

.B.pll

1100045

REF. FART NO.
NO. NG, . DESCRIPTION REQ'D
40 1713361 Joint, Ball'........... PR 4’
S 1738400 SPACEI ... ...ii.iiaianaieins 2
42 # 1110152 Nut, Hex Lonk—1f2 20 ... 4
43 1744373 FRod, Steering .. ....... ... e 1
44 = 17188247 Hax Nut1/2-20 ... ...... 2
a5 47443086  Arm Assembly, Steering..... 1
48 1186033 Flet Washar 5/16 . .. ...... ... B
47 11BE328  Flenge Screw 5/16-18 x 3/4 2
48 1186034 ‘Woodruf Kay 1/4x7/8...... 1 , .
48 1744364 Spindle Assembly L.H. Wheal 1 /‘
50 1751218 WeldPin ... ... ... -
51 1104222 Cottar Pln 3M18x1-1/2 ...... 2
52 1746138 Aod, Tle........... ccuautes 1
53+ 1186247 Nut, Hex - 1/2-20 ...... veren B
54 1147181 Flanga Baaring ,..... P 4
55 1174385 O-Ring........ bereanriaaaes 2
56 1708873 Thrust Washer......... 2
57 1744367 Spindle Assembly ALH. Whaa1 1
58 -1748832 Steering Cap ......... e 1
58 1185815 ThrustWasher...... - ...... 2
80 1185728 ThrustRece ............... -
61 1744372 Whaal Assembly . ........... 2
g2 1732927 Tire, 1Bx55M8......... vese 2
683 1744375 Bearing, Ball™......... baas 4
&4 1735572 Freme Soupport ... ..aann 1
85 1744288 Cap, Dust ........ hhem e 2
g8 1145885 Kapa Nut No. 10-24 ......... 5
BY 1736485 Choke Comtrod........... SO
-] 1742627 Stearing Shaft Asa'y ......... 1
69 1738413 RollPin .......... U 1
Fi\) 17356158 - Bevel Pinlon Gear.’....... aer 1
FA 1727886 ThrustRace ............ s 2
72 - 1724527 , Knob...... b rwamreaan s e 2
73 1746621 Tank CIAMP ...ooovner. .. eee 1
.7 1746822 Covar .....covvrvrnrres peens 1
75 1103438  Woodrul Key 3116 x 34 ..., 1
76+ ° 1107383 FlatWashar3d/B:............. 1
77+ . 1188347 Flange Scrow 3/8-16x1..... 16
78 - 1744374 TubePlvot ....... i eraiaa 1
Ta 1733103 RollPIn&/t6x34 ......... 1
Hex Hd. Scraw 51&-18x1... 2

o Co‘rﬁ man Hardwara Purchase Loéally.(eraﬂ_g's where ap p.llcahle} .




E%iﬁ
- PLUG
NOT

COLOR CODE

fi — RED

B — BLACK

W — WHITE

G — GAEEN

F — PURFLE
BR — BROWHN
GR — GRAY

gL — BLLUE
AfY — REDFYELLOW
RiW — REDMAWHITE
RfB — REMNMBLACK,

1.ENGINE C

2.PTQ —ELECTRIC CLUTCH
3.5TARTER :

4.0IL PRESSUAE SWITCH

S HEADLIGHTA -
6. SOLENCID .
7.ATTACHMENT DRIVE SWITCH
B.FUSE — 25 AMP

0.0, PRESSURE LIGHY
ADLIGHITION SWITCH
11.BATTERY

REAR VIEW OF
ATTACHMENT
DRIVE SWITCH

M2 VOLTAGE SENSOR
18. HOURMETER
14.CAPACITOR

15, INTEALDCK SWITCGH
“1B.PTO LIGHT
17.BATTERY LIGHT
18.CAASE LIGHT

+

19.CAUISE SWITCH
20.CRUISE CLUTCH

RUNMLIGHTS

a-eL -




MODEL 5018H
L]
AS
-
. REF. PART ND, "REF. PART . NGO,
NOD. NO. . DESCRIPTION . REQ'D NO. '_ NO. DESCRIPTION. REO'EY
* 1 1r21252 J—Cll .......................... 1 - L24 \TMNEB Locknwt 1/2-20 V. iieeiiao i 2
2 1727379 Finrat Pop 3!18:3;’3 4 25 1735831 HBattery Hold Down....... PR |
3 17268435 - Headlight.......... T T P 28 ° 17325871 Cable Starter. ......»0 . oovaees - 1
4 1808305 Plate, Retalner......... P 2. 27 1750845 Harnesa Main...... feararaaereas 1
5 1808808 Helminer............... - 28 1727169 Harness Headiight ............. e 1
6 1752408 Plastic ....... 1 28 1805345  Cable, Tle,.....;,'.' ,,,,,,,,,,,,, Q
7 1732374 Swiich, Cruisa.,..-.-....'..'.f.'.....: 1 ‘32 1734356 SwitchPTO .............. 1
B 740835 Grommel. . ... ecesreenenaeas 1 33 1715012 Electrjcal Migple .......... 1=
8 784366 Switch ............... ... .. ... 1 M 1TSS Bulb (Mfg. No'GET&}..._..'....“ 4
10 1148719 Hour Meter ... .. 1 -35  1TA4T2 Bwilch Seal..... e 1
11 1751488 . Batlery,12Valt .......... Fedaann 1 36 - 1725373 Cable, Battery MNeg. to Englna
12 1740804 - Hold Down Rod.,........ e 2 , - MoUnmE. . it rra e 1
13 = 1907381, FlatWasher 1/4 ... vecvivanens 2 A7 » 1745686 Felay .............. e . 1
14 1748402 Cruise HATGESS ....vvueuloos 1 38 « 1742113 Capacltor .......ovvevrrnrrnnnns 1
15 1746419 Cable, Battery Pos .., ..00v.nes 1 39 VBAE2 Cluteh ... -1
18 1754383 Swilkch, Ignitlen . .‘.-:_ ....... S -1 40 1748487 FRetaining Strlp. .. ..ooveieviiens o1
17 1753986 Key, Ignition.,............ SR 1 41 1748085 LampAssy. .............. Perees 4
18 1743516  Fuse (30 AMP}'..- ............ .- 1 42 1749032 Vollege Sensor ......ociiiiiiae 1
21 1740056 Salenold Z................ 1 43 1748723 Imterlock Swilkch ™ ...l 2-
22 1115815 Scraw, Phil. Mo, 10—24:(5.:’3.,..1 4 '
23 1185958  Mut, Keps Lock No. 10-24....... 4 L P

= CommaonHerdware Purchage Locally {Girade Swhare applicabla) -

r

D-14




BOLENS 18 HP TRACTOR

GROUP | GROUP 2

R
HO, 2 CYLINDER %
4 .\

GROUP 3

(X
W
o e
lt.//‘-\n
] ) o

o“‘"‘

' -2
ﬁ:'f‘ é -7
. 1@\@’!4 4
. ' -
ﬂ ’ . . 0 ’




v
Gnnu;a [ GROUP 10
,

\, 2 @..5
: g
. J =t

— ; GROUP 11 e '

[ srour 12 .

" GROUP +
N
_\@’;,a

| groue 18

GROUP 25 -

B8

ff?q

-

GROUP 32




BOLENS 18 HP TRACTOR ' . -
: ORDER PARTS FROM YOUR LOCAL KOHLER ENGINE DEALER

REF. PART ' : REF. PART
NG~ RO ’ DESCRIFTICH : HO. NO. DESCAIPTION

[

AIA INTAKE-GROQUPR ? 3515502 Connectar, 95° Hose
1 X267 Wing Mut 1/4-20 3 2r030 " Gasket, Carburetor
T2 AspezO Cover, Air Cleansr 4  X-BR - Scraw, H.C 5/16~18 x 2-3/4 {4:
3 231032 Seal, Element Cover E X-2i-1 Washer, Lock 5716 (4]
4 2 082 04 Covar, Air Cleaner Etament 6 - X-77-2 Mut, Hex. Jam S£16-18 (2]
5 45 083 01 Preclaaner 7 X-3152-37 Stud SA15-18 % 1 (2)
6 4508302 Element B 5216406  Manifold, Intake
7 X-57-98 Seraw, Shd. Hax. WEsh Hed. 10-32 & - 5244502 , Strap, Lifting (2)
. /16 (4} 10 520408 Gaskst, Intake Manifold (2}
8 52 094 06 Basa, Air Cleaner N 52103 01 Meadle, Maln Fuel Adj.
9 277083 Gaskel, Air Cleansas 12 200383 Spring, Main Fuef I .
10 5205415  Elbow, Air Inteke 13 232555 Spring, Idte Spesd
11 27T0ES Gaskel, Air [ntake Elbow 14 PADEEE Screw, Idle Speed Adj.
12 X229 washer, LT, #10 (2} 15 27rei0 Neaedle, Idte Fual Adj.
13 X-S0=5T Scraw, Sitd. Fan Hd, 10-32 x 1714’2 16 200380 Spring, 1dte Fuel
() 17 200375 Gaasket, Bowl
14 #-50-37 Screw, SHd, Pan Hd. 10-32 x 2-1/4 - 18 25 757 07 Kit, Float
15 X-25-79 Washer, Flain 10 49 2504102 Gasket, Bowl Baitle
20 200376 Pin, Finat Hinge
o BAFFLES & SHROUD-GROUP 2 21 235448 Bowl, Fuel -
. 5228109 Duci, #2 Side Air 22 4710006  Screw, Bowl Retainer
2 %-82-2 - Nut Hex. 5/18-18(2) 23 200472 Gasket, Bowl Ret, Scrow
3 5228201 Cover. Alr Duct : 2575702 Kit, Carburetor Rapair.
4 5278914 "Duct, 41 Side Air 2575705  Kii, Throttle' & Choke Repair
S »=301-6 Fluyg, Buitoh (2)
6 gg ﬂgg 1§ BatflmA1 Cylinder Head : CHANKCASE-GROUP 7
T 0271 ~ Hausing, Blower . . ; :
B X-87-83 Screw, Hex. Wash. Hd. 1/4-20 x 7/16 : gigf&m :ﬂ;'ﬂﬁﬂ:ff; SB:;{EELF]
' {26) , A 5231606  Guide, Valve (4]
g 5212430  Baffle, #2 Cylinder Head 4 2508613  Scrw, Hex. Flangs 3/8-16 x 3-5/8 (2)
10 g2 063 01 Battla, #2 Cylinder Top g ¥-g2-2 Nut. hex. 5/18-18 (15) -
. & 52 468 12 Wazhar, Flat (12}
BREATHER & VENT-GROUP 3 7 5207212  Step Stud 5/16-18 x 374", 1/8-16 x
1 X-81-1 Nut, Hex, 1/4-20 {2}2} : 8/8" 2" Long (12)
2 ¥-25-12 Wazhaer, Plain 1/4 | ' . y _
a 52 096 18 Cover, #2 CY“"":'-'-"H’ ,.,?;a . a 25 D86 1D [sef:}rawi Hax.. Flange 5/16-18 1 1-1/2
4 2055 M Gasket, Valve Cover g X-E83-5 Sedl, Rear Ol
5 x35238  ShidE Cyl. Valyg Gover 1/4-20. 49 5203010  Bearing, Sleeve {S14.) (2)
- . . 52030 11-  Bearing, Sleave {010} {2}
6 5232605  Hose, Breatner : 52 03012 aannng, Sleeve (.020) {2) .
. 7 5203888  Cover, #1 Upper C"’"”d“”’“““ 11 X-802-9 Screw, Wash, Hd, 516-16 x 1 {9)
.8 enas Filter, Brenthor : 12 52755556  KIf, Closure Plate
g, 5203204 Seal, Breather ' 13 X-75-23 = Plug, héx. Cisk. 1/8 NP.TF.
10° 5246201 Valve, Umbrella : 14 5204115 Gasket, Clasure Plate
11 5209622  Cover, #1 Lower Cylinder Valve 15 52 755 50 Kit, Oil Relle!
- 12 27ER280 Stud, #1 Cyl. Valve Cuver1!+20x 16 Xogo43 - R]r;g, Retaining
- 3174 : 17 5207802 . Shafi, Governor
18 X-599-4 Pin, Diive Lock 7732 x 11 (4],
: ‘CAMSHIAFT & VALVES-GROUP 4 18 5213907  Plug, Pip 1796 x 27 N.P.TF.
1. 5201207 Camshaft - 20, 2508612  Screw, Hex. Flange 5/16-18 x 2 (2)
2 52piapa . Tappet(d) . 27 X-75-10 Plug, Solid Sq. Hd, 3/8 N.P.T.F.
3 4175510 Kit, Ratainer (4) 22 5203210  Seal, Front Oil
4 230017 - Retainer, Vaiva Spring (2) S 23 X-75-32 Plug, Hex. Ctsk. 3/8 N.P.T.F. [2)
5 2308901  Spring, Valve (4) : 24 5209503  Housing, O Pickup
<] 5203213 Saal, Intake Valve Stem (2] 28 52 737 02 Clamp. Spring
g 24130 Rotator Velve (2) . 28 52123 10 Euha Oil Pickup
. : - - 29 52 237 05 tamp. Tubg
CARBURETOR-GRUUR 5
N X-67-64 Screw, Hex. Wash, Hd. 10-32 x 7718
L 5205308 Carbureior Assembly {Includaa ) - a1 X-702-15 Piug, Gup 5716

11-23)




ORDER PARTS FROM YOUR LOCAL KOHLER ENGINE DEALER

MODEL 5018H

"

E4

N
REF. PART REF.  PART
HO. NO. DESCRIPTICN _ RO, NOD. DESCRIPTION
32 25 088 1 Screw, Hex, Flange 3/16-18 x 3-1/2 & 25 OBG 21 Scraw, Hex. Wash, Hd. 1/4-20 x 5/8
{5} . . (4
33 41 468 1 Washar, Plairn (4] g 25162 03 Serean, Grass
34, X-252-33 Stud 5/16-18 x 4-1/8 {2} 10 X-159-2 Screw, H.C. 3/8-16 x-1 {4)
CRANKSHAFT-GROUP 3 : FUEL PUMP-GROLUP 14
1 32 014 66 Crankshatl {2-51/64" x 1-1/8" 1 52353 04 Fual Line §-374"
Tapped P.T.O) 2 x-426-9 Clamgp, Hose {2)
a . 5248803 Washer, Thrusl .119/.122 (AR} 3 2515502 Connactor, H1° Hose
. 52 468 04 Washer, Thruat 1287131 4 Usgs500Y Puimp, Fuel Assembly
52 468 05 Washer, Thrust 1377140 {A.R.) 5 204317 Gaskat, Fusl Pump
) 6 ~ X-2553 Washer, Plain 1/4 {2} .
CYLIMDER HEAD-GROUP 9 7 47 086 08 Scrow, Fozidriv T.H. 1/4-20 x 5/8 {2}
1 5201508 Head, Cylinder (2} & - "X-3BD Connector, Straight Hose
2 52041 18 Gasket, Head {2) . '
3 4108602  Screw, Hex. Hd. 5/16-18x 1-1/2 (18] . GOVERNOR-GROUP.17
4 220534 Washar, Plain 5/16 (18] - 1 5235403 Link, Gavernor X
' ¢ SZ187 02 Arm, Governar Aﬁsembly (includes
HPSTICK-GROUP 10 3y .
A 52 (36 04 Dipstick, Qil teval 11-1/8"° 3 45158 03 Buuhmg
2 5212309  Tube, Oil Level7-11/16" 4 X-81-1 Nut 1/4-20
3 X-67-04 Screw, Hex_ Wash, Hd, 10-32 = 3/8 G X-209-72 Washer, Plain 1/4 .
4 . 52154M Tube, Chp - € 221104 Screw, H.H. 3q. Mack 1/34-20 x 1
5 217301 Cap, Pipa 7 L2 0971 04 Spring, Govearnor
G 52 13404 Tube, Qi Fill ] X-67-97 Screw, Hex, Wash. Hel. 10-24 x 7/16
-7 X-427 Mut, Lock 374 1P, () '
! 235778, Clamp, Catle {2y
ELECTRIC START-GROUP 11 10 X-5-1 Scraw, H.C. 1/4-20 x &/8
1 52098 03 Stariar Aszembly (Inciudes 3-10) LB S22 1181 Lever, Speed Control
2 X-20-1 Washer, Lock 1/4 (2} 12 234814 Stap, Govarnor
3 x-81-1 Mut. Hex, 1/4-20 {2} 13 X-22=-12 Washer, |._T..|"E.T. 1/4
4 5275305 Kit, Driva 14 207804 Shatt, Governer Cross .
] 52 75508 Kit, Driva Parts 15~ X-25-102 Wagher, Plain 144
3] R 22T M Cap, Drive End 18 X-25-83 Washer, Plain 174 {2}
7 217002 Armaiura 17 K-269-28 . Aatalner, Govarnor
8 52211 M Bolt, Thru {£) 18 A-2AET43-5  Kit, Governor Gear
2] 48 227 4 Cap. Commutator End 19 231355 - Pin. Govarnor Stop
10 48 755 15 Kit. Brush - 20 X-25-12 Washer, Plain 1/4
2545003 Tag, Cautlon :
. ) IGNITION-GROUP 18
EXHAUST-GROUP 12 A s2126 04 Bracket, Module
1 52 0658 11 Muttiar-. 2 25086 16 Screw, Hex. Wash. Hd. 1/4-20 x 7/8
2 x-55-5 Screw, Hex. Socket Hd. Cap 5/16-18 {2} -
o X 33 . 3 52 584 01 Ignition Modufe
3 %-21-1. Washer, Lock 5715 (4} . 4 25 0BE 15 Scraw, Hex Wash. Hd. 1/4-20 ¢ 1 (2}
4 X-82-2 Nut, hex. 5/18-18 12} . 5 911202 Spark Plug (2)
5 52112 08 Spacer 2-1/4" (2} & X-87-51 Acraw, Hesx, Wash. Hd. 10-24 x 3!4
B 5207213 STud 57161814 (D) (4)
7 52 041 14 Gasket, Exhaus!l Manifold (2) ¥ 2237278 Kit, Slator
8  %-132-5 Scraw, H.C. Sems 1/4-20 x 5/8 8 238473 Cannactar
5  X-25-72 Washer, Plain /4 8 220287 Grommet
. ' 10 52 313 02 Grommet
FLYWHEEL-GROUP 13 11 238602 Conneclor-Ractifier Hagu!ator
Iywheal 12 41 403 05 Rectitiar Ragulator
e wehe ¥ 11 X-53 Scraw, H.C. 1/4-20 x 7/8 (2)
3 x-221 Washer, Lack 3/8 52518156 Lead, Madule to Connectar (12" - 18
4 25 086 04 Screw. Hox. Mach, 3/8-24 x 1-1/4 Gauge - [nsulated Fush-on Tab and
5 X-286-17 Key, Sguare 3/16 x 1-3/8 = "i'lnins;umlt?d Fush-on Tab
ace " rdy ermingls
?’ gg :g gf ls;gn rvane 25518 05 Lead, Rectifier Regulatot {5~ 14

Gauge - Uninsulatsd Push-on Tab

Terminals) /ﬁ"




v

W r

BOLENS 18 HP TRACTOR . 'MODEL S018H
REF. FART REF, PART . :
NO. NGO, DESCHIPTIC‘J NO. Na- DESCRIPTION
: PISTON & AOD-GROUP 22  OILFILTER-GAGUR 25
1 52 067 67 Connecting Rod (Std.) (2) 1 5248503 - Adapter, Cover
52 067 68 Connacting Rod-{ 010} {2} 2 52041 16 - . Gasket, Cover
2 S2E74m Piston w/Ring Set (Std.) {2) '3 X-55-15  Screw, Hex. Sockst HE Cap 5/16-18
5287412 Pislon wiRing Set {003 (2 L1144 (2
E2ET4 1 Fiston wiRing Sat {010 {2)
§2 874 14 Piston w/Ring Sel {.020} (2) LOW OiL PRESSURE SWITCH-
L2 R4 15 Piston w/Ring Sel {.030) (2] . GROULP 32 -
a 220004 Reatalner, Piston Pin (4} 1 52 028 06 Qil Pressure Swilch
4 52 108 09 Ring Set (Std. & .003) (2) ' 2 52158 05 Raducar
52 10810 Ring Seat (010} {2) . 5251813 Lead (16" - 18 Sauge - Insulated
, 5210811 . Ring Set (.020) {2} . Push-an Tab and Uninsulatad
5210812 Hing Sat (030) {2} Fush-an Tab Terminals)
: CIL PUMP-GAOQUP 25 . .
1 5239309  Hotor Set . 52 75553  Gasket Set
2 52 144 05 Shat, Qil Purnp 22522 74 Short Block
3 82 (043 05 Gear, QI Fump
4 524221 Spacer [AR Max. 2)
] X-280-25 Pin, Aol
] 52 096 03 Caover, Qjl Pump )
i X-67-54 Scraw, Hex, Wash. Hg. 10-32 x 716
4
- "1\_\_\-‘_-




